

Received: 10/12/2010 | Completed: 10/15/2010 | Letter: F | her | P.O.#: 000061119 | Test Report #: 2-84949-0-

Client's Identification | Style: Polyanna 54" Wide IFR 100% Polyester. Used for Stage Draperies.

Tested For: Bob Bertrand/Mercedes Betances | **Key Test: NFPA 701-89 Sm** | 115
 Rose Brand
 4 Emerson Lane
 Secaucus, NJ 07094
Tel: 1-(800)-223-1624 | **Ext:**
Fax: 1-(201)-809-1851

PC: 1H

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Resistant Textiles and Films 1989 Edition (Small Scale Procedure for Curtains & Draperies Weighing Less than 10 oz/yd²)

Note: NFPA 701 - 1989 Edition was specified by the older building codes for draperies, window treatments, and similar hanging decorations. The older building codes required both the Small Scale and Large Scale Tests.

In 1996 NFPA 701 was revised and an entirely different test was developed for draperies, window treatments, and similar hanging decorations. This single test (which replaces the 1989 Tests) is designated as Test Method 1.

RESULTS REPORTED: Initially
 After 3 dry cleanings
 After 5 launderings @ 160°F

RESULTS:	Specimen #	Afterflame* (seconds)	Flaming Drip (seconds)	Char Length (inches)
Length:	1	0	0	5.1
	2	0	0	3.7
	3	0	0	3.7
	4	0	0	3.9
	5	0	0	3.0
Width:	6	0	0	3.9
	7	0	0	3.8
	8	0	0	3.9
	9	0	0	3.9
	10	0	0	4.0
		Avg: 0	Avg: 0	Avg: 3.9

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 4.8 oz/yd²

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:

Complies; Does not comply; Requires testing of 5 additional specimens

Received: 10/12/2010 Completed: 10/15/2010 Letter: F her P.O.#: 0000061119 Test Report #: 2-84949-0-

Client's Identification Style: Polyanna 54" Wide IFR 100% Polyester. Used for Stage Draperies.

Tested For: **Bob Bertrand/Mercedes Betances** Key Test: NFPA 701-89 Sm 115
 Rose Brand
 4 Emerson Lane
 Secaucus, NJ 07094
 Tel: 1-(800)-223-1624 Ext:
 Fax: 1-(201)-809-1851

ACCEPTANCE CRITERIA:

Afterflame (seconds)	Flaming Drip (seconds) Maximum Average	Char Length (inches)	
		Max.Avg.	Max.Ind.Spec.
*	2.0	6.5"	7.5"

* Afterflame is required to be recorded;
however, it is not factored into the Acceptance Criteria.

RETEST PROVISION:

Test 5 additional specimens if only 1 specimen exceeds 7.5" Char Length.

REMARKS: None.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by NFPA 701 - 1989 Edition Small Scale Procedure for Curtains and Draperies.

Heather E. Robertson

AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC. / ec

MS. HEATHER ROBERTSON

OCT 20 2010